

REPORTING OF TEST RESULT

GENERIC	Test key: 2014-1191-02 Created on: 2015/04/23 Last update on: Status: PASSED
MANUFACTURER	Participant key: 1528 Participant name: TEKNOKLIMA Sanayi Ve Ticaret Ltd. Sti
MODEL	Model key: 195164732 Model name: RW-50 Product type: MB/MB/MECH Serial number:
TEST	Programme - Sub-programmes: Air Handling Units/Real Units (4th Quarter)/Model Boxes Date of reception of the unit: 2015/04/13 Date of reception of test report: 2015/04/23 Unit tested on: 2015/04/22

RESULT DETAILS

APPLICATION	Standard	Measured	Declared	Deviation	Measurement		MFV		High failure	
					Limit	Result	Limit	Result	Limit	Result
TT class	-	T2	T2			PASSED				
TBF class	-	TB1	TB1			PASSED				
CS class	-	D1(M)	D1(M)	D1(M)		PASSED				
CAL class @ -400 Pa	-	L1(M)	L1(M)			PASSED				
CAL Class @ +700 Pa	-	L1(M)	L1(M)			PASSED				
FBL class	-	F9(M)	F9(M)			PASSED				
Casing accoustical insulation at 125 Hz	dB	20	20	0	-5	PASSED				
Casing accoustical insulation at 250 Hz	dB	26	26	0	-3	PASSED				
Casing accoustical insulation at 500 Hz	dB	30	30	0	-3	PASSED				
Casing accoustical insulation at 1000 Hz	dB	34	34	0	-3	PASSED				
Casing accoustical insulation at 2000 Hz	dB	36	36	0	-3	PASSED				
Casing accoustical insulation at 4000 Hz	dB	41	41	0	-3	PASSED				
Casing accoustical insulation at 8000 Hz	dB	46	46	0	-3	PASSED				

TEST CONCLUSION

Test	MFV	High failure
PASSED		0 penalty test(s)

Anthony BAILLAU